
990 Hammond Drive, Suite 400 

Atlanta, Georgia 30328 

 

T: 770.394.2997 

Cvr Ltr to EPD Academy 020821.docx 

February 08, 2021 

 

 

 

Ms. Audra Dickson, Program Manager 

Wastewater Regulatory Program 

Georgia Environmental Protection Division 

2 Martin Luther King Jr Drive, Suite 1152 East 

Atlanta, Georgia 30354  

 

Subject: Brunswick-Glynn County Joint Water & Sewer Commission 
Industrial Pretreatment Local Limits Evaluation 

Academy Creek Water Pollution Control Plant (WPCP) 

 

Dear Ms. Dickson: 

Brown and Caldwell (BC) is pleased to submit this Industrial Pretreatment Local 

Limits Evaluation (LLE) report to the Georgia Environmental Protection Division (EPD) 

on behalf of Brunswick-Glynn County Joint Water & Sewer Commission (BGJWSC) for 
[...]
permit for 

the 

parameter? 

Is there an 

existing 

local limit 

for the 

parameter? 

Is there an 

existing 

industrial 

permit for 

the 

parameter? 

Is there an 

applicable 

sludge 

disposal 

criterion for 

the 

parameter? 

Is the 

parameter 

detected 

in influent 

scans? 

Is the 

parameter 

detected 

in effluent 

scans? 

Is the 

parameter 

detected 

in sludge 

scans? 

Is the 

parameter 

detected/

reported 

in 

industrial 

effluent? 

Is there an 

applicable 

WQSc for 

the 

parameter? 

Are 

inhibition 

threshold 

values 

reported for 

the 

parameter? 

Are worker 

protection 

screening 

values for 

the 

parameter? 

Is there a 

need for 

Calculation 

based on 

screening? 

Pentachlorophenol No No Yes No No No No No No Yes Yes Yes   

Phthalate, Di-n-octyl  No No No No No No No No Yes No No No   

Phenanthrene No No Yes Yes No No No No No No Yes No   

Phenol No No Yes No No Yes Yes No Yes Yes Yes Yes YES 

Phenolics, Total Recoverable No No No No No No No No No No No No   

Pyrene No No Yes Yes No No No No Yes Yes No No   

Pyridine No No No No No No No No No No No No   

Silvex (2,4,5-TP) No No No No No Yes No No Yes Yes No No YES 

2,4,5-T No No No No No No No No Yes No No No   

Tetrachloroethane, 1,1,2,2- No No Yes No No No No No No Yes No Yes   

Tetrachloroethylene No No Yes Yes No No No No No Yes Yes Yes   

Toluene No No Yes Yes No Yes No No Yes Yes Yes Yes YES 

Toxaphene No No Yes No No No No No No Yes No Yes   

Trichlorobenzene, 1,2,4- No No Yes Yes No No No No No Yes No Yes   

Trichloroethane, 1,1,1- No No Yes Yes No No No No No No No Yes   

Trichloroethane, 1,1,2- No No Yes Yes No No No No No Yes No Yes   

Trichloroethylene No No Yes Yes No No No No No Yes Yes Yes   

Trichlorofluoromethane No No Yes No No No No No No No No Yes   

Trichlorophenol, 2,4,5- No No No No No No No No No No No No   

Trichlorophenol, 2,4,6- No No Yes No No No No No No Yes No No   

Vinyl Chloride No No Yes Yes No No No No No Yes No Yes   

Xylenes, Total No No No No No No No No No No No No   

Other Pollutants                           

Oil & Grease  No No Yes Yes No No No No Yes No No No YES 

Total Dissolved Residue (TDR) No No No No No No No No No No No No   

Total Dissolved Solids (TDS) No No No No No No No No No No No No   

Total Petroleum Hydrocarbons (TPH) No No No No No No No No No No No No   

Total Toxic Organics (TTO) No No No Yes No No No No Yes No No No   

Sulfide No No Report Yes No No No No Yes Yes Yes No   

Iodine No No No No No No No No No No Yes No   

Surfactants No No Yes No No No No No No No Yes No   

Sodium No No Yes No No No No No No No No No   

Chloride No No Yes No No No No No No No Yes No   



Local Limits Evaluation, BGJWSC, Academy Creek WPCP Section 2 

 

 

2-8 

Academy Creek BGJWSC LLE Report_FINAL.docx 

Pollutants of Concern Screening 

Industrial Pretreatment Program: Local Limits Evaluation 

Brunswick-Glynn County Joint Water and Sewer Commission - Academy Creek WPCP 

Parameter Is the 

parameter 

a USEPA 

POCa? 

Is there an 

existing 

NPDESb 

permit for 

the 

parameter? 

Is there an 

existing 

local limit 

for the 

parameter? 

Is there an 

existing 

industrial 

permit for 

the 

parameter? 

Is there an 

applicable 

sludge 

disposal 

criterion for 

the 

parameter? 

Is the 

parameter 

detected 

in influent 

scans? 

Is the 

parameter 

detected 

in effluent 

scans? 

Is the 

parameter 

detected 

in sludge 

scans? 

Is the 

parameter 

detected/

reported 

in 

industrial 

effluent? 

Is there an 

applicable 

WQSc for 

the 

parameter? 

Are 

inhibition 

threshold 

values 

reported for 

the 

parameter? 

Are worker 

protection 

screening 

values for 

the 

parameter? 

Is there a 

need for 

Calculation 

based on 

screening? 

Hydrogen sulfide  No No No No No No Yes No No No No Yes YES 

Total Residual Chlorine (TRC) No Yes No No No No Yes No No Yes No No YES 

Ortho-Phosphate No Report No No No No Yes No No No No No YES 

Organic Nitrogen No Report No No No No No No No No No No   

Nitrate-Nitrite as N No Report No No No No No Yes No No No No   

Kjeldahl Nitrogen, Total (TKN) No Report No No No No No Yes Yes No No No YES 
a  United States Environmental Protection Agency (USEPA) Pollutant of Concern (POC).          
b  National Pollutant Discharge Elimination System          
c  Water Quality Standards               

 

 



Local Limits Evaluation, BGJWSC, Academy Creek WPCP Section 2 

 

 

2-9 

Academy Creek BGJWSC LLE Report_FINAL.docx 

2.2.2 Calculation of Allowable Headworks Loadings 

In this step, an AHL is calculated for each applicable criterion: WPCP design criteria, NPDES permit 

limits, state WQS, and the various forms of interference that can occur through the treatment 

processes. Equations for calculating AHLs are based on a concentration-based and mass-based 

approach. Equations are presented and described in Section 3. Once WPCP and POC-specific AHLs 

are calculated for each of the applicable criteria, the lowest, or most stringent, of the AHLs is chosen 

as the MAHL. This helps ensure that the resulting local limits are protective of each environmental 

criterion considered in the development of local limits. 

2.2.3 Determination of Maximum Allowable Industrial Loadings and Local Limits 

Once MAHLs are identified, they are used to calculate the MAILs and the concentration-based 

industrial local limits. The concentration-based industrial local limits are compared to screening 

levels protective of the WPCP workers, and the more stringent values are selected as the final local 

limits. Several methods are commonly used to allocate local limits to industrial users, including 

uniform industrial local limits, flow- or mass-based limits, and other limits developed on a case-by-

case basis. Based on the needs of Academy Creek WPCP, BGJWSC has chosen to implement 

concentration-based limits for each WPCP.  

 



 

 

 

3-1 

Academy Creek BGJWSC LLE Report_FINAL.docx 

Section 3 

Academy Creek: Local Limits 

Development 

The primary objective of this section is to describe the methodologies used to develop local limits for 

Academy Creek WPCP. Included in this section are descriptions of AHL calculations based on various 

environmental criteria, including: 

• Design criteria  

• NPDES permits  

• State acute and chronic WQS  

• Activated sludge treatment inhibition 

• Sludge disposal regulations. 

Also included in this section are references to data sources used for calculating AHLs and the rationale 

for assumptions. Results of AHL calculations, determinations of the MAHLs, and calculations for MAILs 

and industrial local limits are also provided. 

3.1 Introduction 

The Academy Creek WPCP is located in the south part of Glynn County at 2909 Newcastle Street in 

Brunswick, Georgia (Figure 3-1).  The plant is authorized to discharge a monthly average of 13.5 mgd of 

advanced treated effluent under the NPDES (Permit No. GA0025313) by EPD.   

 
 

Figure 3-1. Aerial Photograph of the Academy Creek WPCP (December 2020) 



Local Limits Evaluation, BGJWSC, Academy Creek WPCP Section 3 

 

 

3-2 

Academy Creek BGJWSC LLE Report_FINAL.docx 

3.1.1 NPDES Permit 

The facility is authorized to initially discharge a monthly average of 13.5 mgd of advanced treated 

effluent to the Academy Creek under NPDES Permit GA0025313 issued by EPD (refer to Appendix C, 

Table C2 for NPDES permit discharge limitations). This permit became effective as of July 1, 2020 and 

expires on June 30, 2025. Academy Creek is the receiving water for effluent from Academy Creek WPCP, 

and is in the Satilla River Basin, which is considered a coastal/marine water. 

3.1.2 Treatment Processes 

The Academy Creek WPCP is a pure oxygen activated sludge system.  It treats the domestic sewage 

generated from the City of Brunswick sanitary sewer service area, hauled septage, and industrial 

wastewater.  Primary treatment consists of two mechanical bar screens to remove coarse solids and 

debris, and grit chambers.  The WPCP biologically removes organic matter and nutrients in three aeration 

basins using activated sludge treatment, followed by six secondary clarifiers.  Secondary effluent is 

disinfected by chlorination and dechlorinated before discharge into the adjacent Academy Creek. 

Waste activated sludge is digested in four digesters with a total capacity of 1.8 MG. The digesters are 

traditional complete mix, surface aerated basins.  The digesters are aerated continuously except when 

sludge is to be removed or to allow gravity thickening.  The solids are thickened to about 2 percent total 

solids and fed to the belt press for dewatering.   

Dewatered sludge is conveyed to a 50-cubic-yard hopper where it is stored before drying in the 

dehydration chamber.  A natural gas burner heats immiscible oil which flows through rotating discs in the 

dehydration chamber.  The discs transfer heat from the heated thermal fluid to the wet sludge.  The 

discs also grind the sludge to ensure heat is evenly distributed.  Biosolids are heated in the dehydration 

chamber above 200 degrees Fahrenheit for 4 hours.  Air emissions from the dehydration chamber are 

channeled through a condenser/scrubber.  Air borne particulates are combined with condensed water 

and piped to the beginning of the WPCP headworks. 

Dried solids are conveyed to a truck for collection and disposal.  The target solids content for the process 

is 92 percent.  The biosolids can be designated as Class A and are suitable for landfilling. 

The following sections describe the development of AHLs based on the various criteria.  Calculation 

spreadsheets used to develop AHLs and local limits are included in Appendix E.  A summary of AHLs 

developed for Academy Creek WPCP can be found in Appendix D, Table D8. 

3.2 Site-Specific Flows and Removal Efficiencies 

Average flow rates and plant removal efficiencies are used to calculate AHLs for all criteria. Influent, 

effluent, and sludge flows for the Academy Creek WPCP are summarized in Appendix A, Table A1. 

Currently, the monthly average effluent flow and permitted flow for the Academy Creek WPCP is 7.49 

mgd and 13.5 mgd, respectively. 

Influent and effluent concentrations of conventional pollutants from Academy Creek WPCP, including 

ammonia, biochemical oxygen demand (BOD), chemical oxygen demand (COD),  total phosphorous, and 

TSS, from September 2019 through August 2020 are summarized in Appendix A, Table A2. For non-

conventional pollutants, priority pollutant influent and effluent data sets were averaged between 2015 

and 2021 for use in this evaluation from Academy Creek WPCP, and detections are presented in 

Appendix A, Tables A3 and A4. Site-specific removal efficiencies, RWPCP, were calculated for the following 

POCs using average influent and effluent pollutant concentrations (Appendix A, Tables A2 through A4). 

Negative percent removals were assessed individually, and literature values were used when applicable. 



Local Limits Evaluation, BGJWSC, Academy Creek WPCP Section 3 

 

 

3-3 

Academy Creek BGJWSC LLE Report_FINAL.docx 

3.2.1 Conventional POCs  

• Ammonia: A plant removal efficiency of 53.43 percent was calculated using average influent and 

effluent concentrations of 19.3 mg/L and 9.0 mg/L, respectively. 

• BOD: A plant removal efficiency of 95.64 percent was calculated using average influent and effluent 

concentrations of 195 mg/L and 8.5 mg/L, respectively. 

• COD: A plant removal efficiency of 85.86 percent was calculated using average influent and effluent 

concentrations of 442 mg/L and 62.5 mg/L, respectively. 

• Phosphorus, total: A plant removal efficiency of 61.07 percent was calculated using average influent 

and effluent concentrations of 11.1 mg/L and 4.3 mg/L, respectively. 

• TSS: A plant removal efficiency of 93.03 percent was calculated using average influent and effluent 

concentrations of 201 mg/L and 14.0 mg/L, respectively. 

3.2.2 Inorganic POCs 

• Antimony: A plant removal efficiency of 7.02 percent was calculated using an influent concentration 

of 0.00081 mg/L and an average effluent concentration of 0.00075 mg/L.  

• Arsenic: A plant removal efficiency of 16.8 percent was calculated using an influent concentration of 

0.00218 mg/L and an average effluent concentration of 0.00182 mg/L.  

• Cadmium: A plant removal efficiency of 24.0 percent was calculated using an influent concentration 

of 0.00022 mg/L and an average effluent concentration of 0.00016 mg/L.  

• Hexavalent Chromium: A plant removal efficiency of 66.55 percent was calculated using an influent 

concentration of 0.00967 mg/L and an average effluent concentration of 0.00323 mg/L.  

• Chromium, total: A plant removal efficiency of 43.68 percent was calculated using an influent 

concentration of 0.00317 mg/L and an average effluent concentration of 0.00178 mg/L.  

• Copper: A plant removal efficiency of 83.50 percent was calculated using an influent concentration 

of 0.02667 mg/L and an average effluent concentration of 0.00440 mg/L.  

• Cyanide: A plant removal efficiency of -111 percent was calculated using an influent concentration 

of 0.00350 mg/L and an average effluent concentration of 0.00738 mg/L. Removal was considered 

negligible and 0 percent was used in calculations.  

• Lead: A plant removal efficiency of 69.3 percent was calculated using an influent concentration of 

0.00293 mg/L and an average effluent concentration of 0.00090 mg/L.  

• Mercury: A plant removal efficiency of 21.96 percent was calculated using an influent concentration 

of 0.00007 mg/L and an average effluent concentration of 0.00006 mg/L. 

• Nickel: A plant removal efficiency of 11.60 percent was calculated using an influent concentration of 

0.00302 mg/L and an average effluent concentration of 0.0067 mg/L.  

• Selenium: A plant removal efficiency of 36.73 percent was calculated using an influent 

concentration of 0.00163 mg/L and an average effluent concentration of 0.00103 mg/L.  

• Silver: A plant removal efficiency of 81.32 percent was calculated using an influent concentration of 

0.00061 mg/L and an average effluent concentration of 0.00011 mg/L.  

• Zinc: A plant removal efficiency of 80.85 percent was calculated using an influent concentration of 

0.12533 mg/L and an average effluent concentration of 0.02400 mg/L.  

3.2.3 Organic POCs 

• BHC-Alpha: A plant removal efficiency of 93.06 percent was calculated using an influent 

concentration of 0.00004 mg/L and an average effluent concentration of 0.000003 mg/L.  



Local Limits Evaluation, BGJWSC, Academy Creek WPCP Section 3 

 

 

3-4 

Academy Creek BGJWSC LLE Report_FINAL.docx 

• BHC-Delta: A plant removal efficiency of -253 percent was calculated using an influent concentration 

of 0.00001 mg/L and an average effluent concentration of 0.00002 mg/L. Removal was considered 

negligible and 0 percent was used in calculations. 

• Bis(2-ethylhexyl)phthalate: A plant removal efficiency of 57.2 percent was calculated using an 

influent concentration of 0.00378 mg/L and an average effluent concentration of 0.00162 mg/L.  

• Butylbenzyl Phthalate: A plant removal efficiency of 57.93 percent was calculated using an influent 

concentration of 0.00290 mg/L and an average effluent concentration of 0.00122 mg/L.  

• Chlorobenzene: A plant removal efficiency of 61.95 percent was calculated using an influent 

concentration of 0.00068 mg/L and an average effluent concentration of 0.00026 mg/L.  

• Chlorodibromomethane: A plant removal efficiency of 43.75 percent was calculated using an 

influent concentration of 0.00080 mg/L and an average effluent concentration of 0.00045 mg/L.  

• Chloroform: A plant removal efficiency of -23.06 percent was calculated using an influent 

concentration of 0.00183 mg/L and an average effluent concentration of 0.00225 mg/L. Removal 